e g2 A

£ IkiH =18 1E 5

Leading in global sales

400-8876-858
www.chinajack.com

8+ You

JACK SEWING MACHINE CO.,LTD.

201741281 Edition:June, 2017

NTAEHRIDBIRAT]

HnIEEMNH I XY SR 15S
2 1% :0086-576-88177788 88177789
{&€ & :0086-576-88177758

FRinERS : Q/TK007-2017
BRNEEY , BABITER , LISLHERE

JACK SEWING MACHINE CO.,LTD.

No. 15 Airport SouthRoad, Jiaojiang District, Taizhou, Zhejiang, PRC
TEL: 0086-576-88177782 88177767  E-mail: sales@chinajack.com
FAX: 0086-576-88177787 www.chinajack.com

Standard code of the products:Q/TK 007-2017
You will be notinformed if the file has been revised. Please set sample as standard.

SFF

Parts book




X

1. HUREBD/Machine body.......cc.cveveeieiieceee e 1
2. H{&EB5 ( &E ) / Machine body(Table structure)................. 3
3. IEt&ilEE/ Machine body(Rotating shuttle oil pan.................. 5
4. Fih%EE/Upper shaft bar mechanism.............ccoovveeceeveiennnnee, 7
5. ¥F2£E/Needle bar mechanism.........cccccocvveviececinenieceeene, 9
6. X1ERIEEE/X Feed mechanism.........ccccevvvevieieicenieieeeeee, 11
7. EREEE ( 4MHESh ) / Feed mechanism(Screw drive).......... 15
8. IERIEEE (B )/ Feed mechanism(fixture)........cccoevvenneeee. 17
9. ¥8EMIZEEE/Work clamp lifter mechanism............c.c.c......... 19
10. FEhEEE/Lower shaft mechanism.......cceeeeeeeeeeeeeeeeeeeeeeen 21
11 AR E B E /LUDICAtioN. .o 23
12. 285255 /Threading mechanism.........ccccocveeveveeieieiniinnenee, 25
13.5542= & /Bobbin winder mechanism...........cccccoevveveinvennnne. 27
14 )23 & /Thread trimmer mechanism......cccoceeeeeeeeeveeeeeenenne. 29
15.3525B4/Stop line components........ccevveveeeerieieceeesieeeens 31
16.19%2= & /Thread wiper mechanism..........cccccecveevieveeeerenennen, 33
17 . FAZ2EE /Tension release mechanism...........coceveeeenieneennns 35
18. KJEMZEE/External work clamp mechanism...................... 37
19. RN 2E &/ Thread breakage detector mechanism........ 39

20. 1234155258 /Control box mechanism.........ooeeeeeeeeeeeeeeeeeennn, 41



21 FFREEE/Switch MmechaniSmM.......oove e, 43

22.Z5[FZEE/Air pressure mechanism.........cceeveceeeevevcueveeeennss 45
23.B85Ef%sE/Power supply equipment mechanism........47
24 BERMEES/Operation interface mechanism.................. 49
25./1Z8ER4/Table mechanism.........ccccveeieeieeneniecieceeeee 51
26. 5B mEESE/Auxiliary table mechanism........................... 53

27 I/ ACCESSOTIES. ..ot ee e e een 55



144 EB%/Machine body

Riﬁo. 1qu:a]“r%';.No TS Description An;ijc. Reﬁits
1 (303883 R HEAD COVER 1 | 41812211
2 |41812212 | EMREMA HEAD COVER
3 |so04028 IRETM5 %8 ( HEEE ) SCREW M5x8 3
4 |41722009 | #E7EE 13 RUBBER CAP 13 2
5 (301760 PRERITIRINE (B8R ) THREAD TAKE UP LEVER COVER 1 | 13512006
6 |so4078 25T M4 x 8(FE48) SCREW M4x8 1
7 10122005  |HhEEFTEEIRALE TAKE UP LEVER DOWEL RUBBER CAP 9
8 [304206 YehE#R Y REAR COVER 1 | 41812088
9 |417530025 |4Z#2 (R ) M4x10DB SCREW(WITH SHIM) M4x10DB 4
10 |304205 EZ=tRR UPPER COVER PLATE R 1 | 41812058
11 |417S30025 (##e (2@ ) M4x10DB SCREW(WITH SHIM) M4x10DB 6
12 [41811003 |B= REAR COVER 1
13 [S04099 IEETM6 x 16(4E48) SCREW M6x16 4
14 |304166 ML HEAD 1 | 41801061
15 304167 HEE FOUNDATION SUPPORT 1 | 41801062
16 304168 [EEARAIEE BASEPLATE FRONT SEAT 1 | 41801063
17 |41722004  |#:F72&15.5 RUBBER CAP 15.5 2
18 41845232  |TRAZEKITO4 T PIPE CONNECTION KJT04 1
19 |417S30023 |424¢ ( HEE ) M3X16DB SCREW(WITH SHIM) M3X16DB 2
20 (41828013 |k®E BIG SCREW 4
21 |S05138 1EEM16x75 SCREW M16x75 4
22 [N04003 RZIZEM16 HEX FLANGE NUT M16 4
23 |S05137 1EHM20x70 SCREW M20x70 2
24 [sS05275 BBHEM20x 55 SCREW M20x55 4
25 |L02083 Hh7FIERM20x 70 HEX HEAD CAP SCREW M20X70 2
26 |S05276 1M 14X45 SCREW M14X45 4
27 |P02011 #F16x50 LOCATIN PIN 16x50 2
28 |P02012 $#F12x50 LOCATIN PIN 12x50 2




B43/Machine body

L. #UKE




8> ( &M@ ) /Machine body(Table structure)

[

kv2
[

2 K

17
21

|

(Q\]




2. 83505 (@R ) / Machine body(Table structure)

Riﬁo. 1qu:a]“r%';.No TS Description iﬁzﬁ Re%jits
1 |418S16014 [RIEIREMG KNURLED THREAD SLEEVE M6 10
2 |s05124 124 M5x 16(GRTE, {58 SCREW M5x16 11
3 |S05068 124 M5x 20GR1E, $E5R) SCREW M5x20 2
4 |s05124 1248 M5 x 16(GRTE, HEi5) SCREW M5x16 8
5 41832011 |&@E TABLE-BOARD 1
6 |41831011 |&T4Y HINGE 4 2
7 |41832013 |H&A TABLE-BOARD OPENING AND CLOSING 1
8 |407N01001 |BHHE/MS SELFLOCKING OUT M5 8
9  |418S16015 |RfEiZLEMA KNURLED THREAD SLEEVE M4 7
10 |417S30037 |iBt® M6x14 SCREW M6x14 10
11  [S05124 1B4e M5 x 16(GRTE HER) SCREW M5x16 4
12 |42231512 |EERE CLAMPING FIXTURE 2
13 |407N01001 |EHHEEFMS SELFLOCKING OUT M5 4
14 |41822012 |milREnE BUFFER WASHER 4
15 |4181204800 |&ESTIEMREM COUNTERTOP SUPPORT PLATE ASSEMBLY 4
16 [41728028 |®E@MS5 WASHER M5 8
17 [S05123 1218 M5x 12GR7E458) SCREW M5x12 8
18 41822012 | RiRE BUFFER WASHER 8
19 304210 BELIEREN MESA LEFT BRACKET COMPONENTS 1 |4181213600
20 [304211 BEGIEREN MESA RIGHT BRACKET COMPONENTS 1 |4181213800
21 [sS05123 128 M5 x 12GR7% HER) SCREW M5x12 16
22 |wo01009 BEM5 WASHER M5 16
23 [304209 AETREE MESA BRACKET 1 | 41812135
24 |417S30037 |i24& M6x14 SCREW M6x14 6
25 [304207 AEEEEYSE MESA LEFT FIXED SUPPORT 1 | 41812046
26 1304208 AEEEEYSE MESA RIGHT FIXED SUPPORT 1 | 41812047
27 (41728028 |#mEMS5 WASHER M5 24
28 [s05123 M5 x 12(RTE 4558 SCREW M5x12 24




H#2/Machine body (Rotating shuttle oil pan)

~

NS
/

3.5t




3. IEtR;

H#2/ Machine body(Rotating shuttle oil pan)

Riﬁo. 1qu:a]“r%';.No TS Description iﬁzﬁ Re%jits
1 [417515008 [#2£TM4x8 SCREW M4x8 4
2 |41815011 |#+FL#R¢p1.8T2.0 PINHOLE PLATE ¢1.8T2.0
3 |41815015 |§HR NEEDLE PLATE 1
4 |417S17001 |#84T SM2.38 SCREW SM2.38 2
5 [41811005 |hEts iR COVER THE SHUTTLE 1
6 11401020 |k MAGNET 4
7 |s02039 25T M4 x9(FE4R) SCREW M4x9 9
8 41811004 |AERIER TABLE FRONT COVER 1
9 [s09019 25T M5 x 5(5E48) SCREW M5x5 2
10 [41831019 |3@SIfiik6x12 STRONG MAGNET 6x12 2
11 |41845012 |S&IMPEF10x10 AIR CYLINDER MPEF10x10 1
12 [42230519  |HEY%SM-5HLH-4 MICRO PIPE CONNECTION M-5HLH-4 1
13 [41828014 |Fi=insaE FRONT COVER WASHER 2 -
14 |41812101 |HiEstREMR FRONT COVER SUBPLATE 2
15 |41812053  |4imiR OIL BAFFLE PLATE 1
16 [41812055 [|imiZEM3 THE PLATE NUT 4
17 [421S11009 [#RETM4x6 (+=F) SCREW M4x6 ( CORSS FITTING) 1
18 304212 hEtiale ROTATING SHUTTLE FRONT COVER 1 | 41812054
19 [418530014 |pEsRiZETMA4 ROTARY KNOB SCREW 1
20 (41831012 |[#E&EWLST COPPER HINGE 1.5 2
21 [S02032 25T M3 x 6(5EE) SCREW M3x6 8
22 |wo1001 BE-M4 WASHER M4 4
23 |S05116 124e M4 X8RI FER) SCREW M4x8 4 | 421513035
24 112923018 |[iHzk4x4 (0.2m) THE OIL LINE 4x4 (0.2m) 1




4. FiEEE/Upper shaft bar mechanism




4, FiEEE/Upper shaft bar mechanism

Riﬁo. 1qu:a]“r%';.No TS Description An;ijc. Reﬁits
1 |41802015 |t UPPER SHAFT 1
2 |41703002 | HEE BEARING SLEEVE
3 [S10018 M EEIRET M6x6 RE CONCAVE END TIGHTENING SCREW M6x6 2
4 |B01024 H&61804 BALL BEARING 61804 1
5 [41703002 | #ERE BEARING SLEEVE 1
6 |B10014 7% 6904DDUNR BALL BEARING 6904DDUNR 1
7  |B06005 7% R-6904DDU BALL BEARING R-6904DDU 1
8 |[S10018 i EEIRET M6x6 RE CONCAVE END TIGHTENING SCREW M6x6 2
9 [41703002 | %EE BEARING SLEEVE 1
10 |B01029 7% 6204DDUNR BALL BEARING 6204DDUNR 1
11 |[S10018 M EEIEET M6x6 RE CONCAVE END TIGHTENING SCREW M6x6 2
12 |41801048 | LimtiEcTEREE UPPER SHAFT BALL BEARING ARM STAND 1
13 |41801049 | bidfmiFczER UPPER SHAFT BALL BEARING SUPPORT 1
14 |417S30306 |iZte ( #HE ) M5x15 SCREW(WITH SHIM)M5x 15 3
15 |B10014 7% 6904DDUNR BALL BEARING 6904DDUNR 1
16 |41703002 | %wEE BEARING SLEEVE 1
17 [S10018 Mk EEIRET M6x6 KR CONCAVE END TIGHTENING SCREW M6x6 2
18 |4183502000 | LimESHC4AM UPPER SHAFT SYNCHRONOUS WHEEL UNIT 1
19 |S10019 25T M6 x 6(5E$R) SCREW M6x6 4
20 41835021 |REIEHSSM SYNCHRONOUS BELT S5M 1
21 [S10024 25T M6x 10(4E4R) SCREW M6x10 4
22 (41803214  |EX4hESHIFEA COUPLING FOR COUPLING A 1
23 |41803215  |BXimBsiEsEB COUPLING FOR COUPLING B 1
24 |40322028 |EiEMER SHOCK-REDUCING RUBBER 1
25 |B02007 #7&6305NR BALL BEARING 6305NR 1
26 (41833212  |Z:AhEEAL SPINDLE MOTOR 1
27 |S05124 1258 M5x 16(GR1E, 1R SCREW M5x16 4
28 |[S05124 1252 M5x16(GR1%5E58R) SCREW M5x16 4
29 |WO01009 &S WASHER 4




5. ¥ FEEE/Needle bar mechanism




5. §1FF2EE/Needle bar mechanism

Riﬁo. 1qu:a]“r%';.No TS Description An;ijc. Reﬁits
1 135511002 [$HFEUEEAHRET NEEDLE BAR CRANK POSITIONING SCREW 1
2 |101S15004 |§tHTAIFEEIRET NEEDLE BAR CRANK TIGHTENING SCREW
3 |116S14003 |&HATREHREHENRET PIN LEVER CRANK PIN POSITIONING SCREW 2 | 101s14001
4 |41804011  |EHFTHEAEA NEEDLE BAR CRANK A 1
5 41712133 |®@E 8 WASHER 8 2
6 |41838212  |Hk&#F TAKE UP LEVER 1
7 |41808211 [#4E B CLOSING RING B 1
8 1145140001 | &5T424T SCREW BOLT 2
9 |41805213  |HiERiZEHF PICK LINE CONNECTING ROD 1
10 |S10019 25T M6X6(HESR) SCREW M6x6 2
11 |41804216  |fHTiZEiEs: NEEDLE BAR CONNECTION COLUMN 1
12 |42224005  |iR§tHimiE NEEDLE BEARING 2
13 |101S17001 |BkE:HbiAIEET ( Z£5E ) NEEDLE BAR CRANK SCREW (LEVOROTATION) 1
14 [S04078 25T M4 x 8(5E48) SCREW M4x8 1
15 41704100 |tk THE NEEDLE BAR JOINT 1
16 [41803222 |¢HPEIHEE NEEDLE ROD AND CONNECTING ROD COPPER SLEEVE 1
17 |41805215  |&HFi&EHF NEEDLE BAR CONNECTING ROD 1
18 |41804215  |BkEkHAED BB PICK UP THE CRAKE PARTS 1
19 |B06016 HE618VV BEARING 618VV 1
20 |B04031 7%619/8-7Z BEARING 619/8-7Z 1
21 [B04030 i7%628/6-27Z BEARING 628/6-7Z 1
22 |41811221 |®E WASHER 2
23 |41813214 |I&%E OVER LINE SLEEVE 1
24 |41709002 | iB%hEE B SLIDING BLOCK GUIDE B 1
25 |41709001 | &k SLIDING BLOCK 1
26 |S05118 184e MAx16(GRTL HER) SCREW M4x16 2
27 |41703005  |EHFEHE UK NEEDLE BAR SHAFT SLEEVE UK 1
28 (41702061  |5HF(DLC) NEEDLE BAR(DLC) 1
29 142203508  [fHiEMHED NEEDLE ROD BUSHING D 1
30 [417S15002 [#24T SM3.57-40x4.5 SCREW SM3.57-40x4.5 1
31 41726014 |%tE NEEDLE GUARD 1
32 |42217504  |#1EtDPx5 8# NEEDLE DPx5 8# 1
33 |S09019 25T M5 x 5(5E58) SCREW M5x5 1
34 |40325010 | idtEmhisie TURN THE GEAR ON THE SHAFT 1




5. ¥ FEEE/Needle bar mechanism




5. ¥ F2EEE/Needle bar mechanism

Riﬁo. 1qu:a]“r%';.No RS Description An;ijc. Re%:its
35 |S09019 25T M5 x 5(3E58) SCREW M5x5 2 st =]
36 40325011 FIIMSH HAND WHEEL SHAFT GEAR
37 |S09019 25T M5 x 5(3E58) SCREW M5x5 2 st =]
38 |S10019 $25T M6X6(5EE8) SCREW M6x6 1
39 |41803020 |F#IHHEB HAND WHEEL AXIE SLEEVE 1
40 |41827214 |HE SPRING 1
41 |P03002 fH4X16 PIN 4X16 1
42 |41802212 |FEH THE HAND WHEEL 1
43 |403S11003 |FHEELRET HAND WHEEL SET SCREW 1
44 140311003 |F% ({BFFED) HAND WHEEL 1




6. XiIEREEER /X Feed mechanism

18 58 33

3526 33 31

11



6. XikRlEEE/X Feed mechanism

Riﬁo. 1qu:a]“r%';.No TS Description An;ijc. Reﬁits
1 (41842029  |XiEkiEREEL14 X FEEDING BASE L14 1
2 |41824013 |xS#HL14 X GUIDE RAIL L14 1
3 |41825012  |Xi&#%L14 X RACK L14 1
4 |41842031 i E)iiuﬂ?é!%@i LIATERT | GUIDE RACK CONNECTING SEAT YL14 1
5 [418516012 |AmAmEIR20M4 SQUARE NUT 20M4 34
6 |S05118 124e MAx16(GRTE HEIR) SCREW M4x16 34
7 |41812017  |XSahtR X GUIDE BAFFLE 2
8 |so04038 1BETM6x 10 SCREW M6x10 4
9 [s05048 #BETM4x 10 SCREW M4x10 8
10 |41728024 |&mpEM4 WASHER M4 8
11 |41812020 |X{EREESZEENR X SENSOR MOUNTING PLATE 1
12 |41730851 |f&REs8 SENSOR 1
13 |S05048 #25TM4x 10 SCREW M4x10 2
14 |wo01001 BE-M4 WASHER M4 2
15 [S04076 $2ETM3 x 8(4E48) SCREW M3x8 1
16 [41833011  |Xiea#B X STEPPING MOTOR B 1
17 |S05133 1BETM4x 12 SCREW M4x12 4
18 |41842017  |EEH\ZEERE MOTOR SAFETY SEAT 1
19 |B01025 #7&6200 BALL BEARING 6200 1
20 41812272  |EBHIEELEETLE MOTOR MOUNTING BRACKET 1
21 |42225515  |XiEKl5E14 X FEEDING RACK 14 1
22 |s05118 1242 MAx 16X, ER) SCREW M4x16 29
23 |wo1001 BEM4 WASHER M4 31
25 |418S16011 |FF/ARREER20M5 SQUARE NUT 20M5 18
24 |[s05111 $2EM6x 20 SCREW M6x20
26 |S17005 $2EM5% 10 SCREW M5x10 2
27 |s05123 1218 M5 x 12GR7% HE5R) SCREW M5x12 2
28 (41728028  |#ES WASHER 5 4
29 |41812026 |GEpEHR GEAR PLATE 1
30 |S02031 #2£TM3 %5 SCREW M3x5 2
31 42224515 |iREtSEEE ROLLER GUIDE WHEEL 1
32 [41712133  |#vES WASHER 8 1
33 [41828011 |#wES WASHER 8 1
34 41842018 |SEitE GUIDE WHEEL COVER 1
35 |S05116 1218 M4 x8(RTE ) SCREW M4x8 2
36 41826011 |EEE46x15 PIN 6x15 1

12




6. XiIEREEER /X Feed mechanism

18 58 33

3526 33 31

13



6. XikRlEEE/X Feed mechanism

Riﬁo. 1qu:a]“r%';.No TS Description An;ijc. Reﬁits
37 |S05040 12EM6x 16 SCREW M6x16 4
38 |41811027  |#BHliE4E1825 PLASTIC DRAG CHAIN 1825
39 417530033 |4Z5TM4x8 SCREW M4x8 2
40 |41812141  |YHEhERTSZZR Y DRAG CHAIN FRONT SUPPORT 1
41 41812142 |XiEsEEZR X DRAG CHAIN LATER SUPPORT 1
42 304213 XEBHNE X MOTOR COVER 1 | 41812144
43 [417530025 |24 ( E5#E ) MAx10DB SCREW/(WITH SHIM) M4x10DB 3
44 |418S16012 |FFF/ABEHR20M4 SQUARE NUT 20M4 4
45  [S05048 #25TM4x 10 SCREW M4x10 4
46 |S05116 128 M4 x8(R1EER) SCREW M4x8 2
47 |4181203000 |X7#EsESI5R4E 4 X DRAG CHAIN SUPPORT COMPONENTS 1
48 417515008 |(#E£TM4x8 SCREW M4x8 3
49 |42211526  |#B¥HE5E0616 PLASTIC DRAG CHAIN 0616 1
50 42211527  |#BpHEHE06163Ek PLASTIC DRAG CHAIN 0616 JOINT 1
51 |417S15008 |425TM4x8 SCREW M4x8 4
52 |41801046  |iXHHEEEEAIZEE FEEDING BASE CONNECTING SEAT 2
53 |417S13301 |4ZA&M5X12 SCREW M5x12 2
54 |S05123 1218 M5x 12GR7E458) SCREW M5x12 4
55 |S17005 1ZHEMSEX10GSL ) SCREW M5x10(COUNTERSUNK HEAD) 8
56 |41812134  |YHEhHEESZER Y DRAG CHAIN LATER SUPPORT 1
57 |417515008 |425TM4x8 SCREW M4x8 2
58 |N01008 LISV E] NUT M8 1
59 422515501 |424TM4x10 SCREW M4x10 2
60 |N01024 IBREMA NUT M4 2
61 |41708005 |iBmE THREAD BUSHING 4
62 418516013 |[H{HIELEMS KNURLED THREAD SLEEVE M5 6
63 417530034 [42%] ( THHE ) M4X14 SCREW M4x14 2
64 42128040 |BEM6 WASHER M6 6

14




7. ERIEEE ( 4£FH%ES) ) /Feed mechanism(Screw drive)

9




7. 1E5BEEE ( £FHESD ) / Feed mechanism(Screw drive)

Riﬁo. 1qu:a]“r%';.No TS Description iﬁzﬁ Re%jits

1 |41801044 |YZ44TRIESTIRGHEE Y ROD SYNCHRONIZES THE DRIVE SEAT 1

2 |40322021  |igRzER1S RUBBER CAP 15

3 |413513013 |#ZEM6EX25 SCREW M6x25 2

4 [N01021 M6IRES NUT M6 2

5 [B01033 #7&6203 BALL BEARING 6203 1

6 41801042 |YZATSTIBimIHAER Y SCREW SUPPORT BEARING PEDESTAL 1

7 |s05040 1E2M6x 16 SCREW M6x16 4

8 |S05133 12T M4x12(E5) SCREW M4x12 1

9 41808011 4R CLOSING RING 1

10 [41824015  |Y#if4Rf#t Y SCREW COMPONENTS 1

11  [421S13059 | i2t& M5x 0GR ) SCREW M5x20 4

12 |41801041 |YZ4FTEIEiRiMREEAM Y SCREW ROD FIXED END BEARING ASSEMBLY 1

13 |S05139 BEEM8 %55 SCREW M8x55 4

14 |41801040  |Y&ZiFeEaHRE SCREW MOTOR STAND 1

15 [41826016  |E##58x30 PIN 8x30 2

16 |S05074 #242M8x 20 SCREW 8x20 4

17 |4180301200 |tfeEkiMmEsEM COMPONENT OF CLUBS COUPLING 1

18 |41833013  |Y{ARREEAN Y SERVO MOTOR 1

19 |S05040 122M6x 16 SCREW M6x16 4

20 (41836011 |fEREXEEmHEELME COPPER CARD-YYPE DIRECT TUBING JOINT M6 2

21 (41821011 [ OIL TUBE 1

22 [12912326 |E*% PIPE CLAMP 1

23 |417S30025 |#2t£M4X10DB SCREW/(WITH SHIM) M4x10DB 1

25 (41842024  |i@iEitEiEse LUBRICATING CONNECTOR 1

26 |S05119 1848 MAx20(GRTE HER) SCREW M4x20 2

27 (41836013  |HEM6 LUBRICATING NIPPLE M6 1 | vesireEs
28 [418S16012 |/5H/i2fER20M4 SQUARE NUT 20M4 2

29 [s05124 184¢ M5 x 16(GRTE HER) SCREW M5x16 22

30 [41824012 |YS4 Y GUIDE RAIL 2

31 40322021  |t&REE15 RUBBER CAP 15 2

32 |S05088 $BETM6X45 SCREW M6x45 2

33 [41812028  |YBRAZHRB Y LOCATION-LIMITED PLATE B 2

34 |N01021 M6IER NUT M6 2

35 421513027 |4BETMS5X12 SCREW M5X12 4 | 417530036
36 |41826011 |EiFEH6x15 PIN 6x15 2

37 S05123  |48475X12 SCREW M5X12 16

41842039  |YZFTEHE Y SCREW ROD SUPPLY BOX 1 SR




8. ERIEEE (KER ) /Feed mechanism ( fixture )

24‘1 20

o
I
|
|

|
|
|
|
|
|
|
|
!
L

—




8. ERPEEE (KEH ) / Feed mechanism(fixture)

Riﬁo. 1qu:a]“r%';.No TS Description An;ijc. Reﬁits
1 |41826013 |S#4T08 GUIDE ROD @8 4
2 |41845011 |S&ICQ2B16-10 AIR CYLINDER CQ2B16-10 2
3 |42230519  |#BYESLM-5HLH-4 MICRO PIPE CONNECTION M-5HLH-4 4
4 |S05048 1BETM4x 10 SCREW M4X10 8
5 [41801012 |SEISHTHR AIR CYLINDER GUIDE BAR 2
6 [41812022 |tRARER TEMPLATE LINKING PIECE 2
7 |417515008 | it MAxB(RIEIEE) SCREW M4X8 2
8 |S17005 BETMSx10(NHIERIRE ) [SCREW M5X10 4
9 41828012 [®@A4 WASHER 4 2
10 41826014  |iEtRREfRIHESR TEMPLATE POSITIONING TAPER PIN 2
11 [S10019 25T M6 x 6(5E$R) SCREW M6x6 1
12 [S05048 25T M4x10(EE) SCREW M4x10 2
13 |41842016  |PRAIfHSZRE LIMIT PIN SUPPORT 1
14 |41826015  |{EHRBR{E TEMPLATE PIN 1
15 41842220 |#EiR PLANKER 1
16 [S17005 1EMSX10(AFIEIELZ2 )  |SCREW M5x10 10
17 [S05123 1218 M5x 12GR7E4558) SCREW M5x12 8
18 |W01009 S5 WASHER 5 8
19 41842038 [Tk TOP PILLAR 2
20 |413S13012 |[#%TM5x20 SCREW M5x20 4
21 |41728004 |®vE PIN 4
22 |41842037 |TRHEFSHEIZER TOP PILLAR AIR CYLINDER MOUNTING PLATE 2
23 |41830211 |S%ICQ2B12-55M AIR CYLINDER 2
24 |407S04001 [#B4TM4x16 SCREW M4x16 8
25 |42230519  |{E4EESkM-5HLH-4 MICRO PIPE CONNECTION M-5HLH-4 2

18




8. ERIEEE (KER ) /Feed mechanism ( fixture )

24‘1 20

o
I
|
|

|
|
|
|
|
|
|
|
!
L

—




8. ERPEEE (KER ) / Feed mechanism(fixture)

Riﬁo. 1qu:a]“r%';.No RS Description An;ijc. Re%:its
26 |S05065 125TM4 x40 SCREW M4 x40 4
27 |W02008 SEREEENE -4 SPRING WASHER 2-4 4
28 |42128003 [&EF WASHER 4
29 |S05067 125TM4x10 SCREW M4x10 12
30 |4182218 K EEXEIRB FIXTURE CONNECTING PIATE B 2
31 |w01009 HBES WASHER 5 10
32 |s05123 125TM5x12 SCREW M5x12 10
33 |41730441 |S#EICUl6-15D AIR CYLINDER CU16-15D 2
34 |401727 &k JOINT 2
35 42226811  |#ELE JOINT PIN 2 (gzlgt)
36 |S05123 1242M5x12 SCREW M5x12 6
37 |42212607 |REMFHER CLAMPING ROD BAFFLE 2
38 |42212813 |EEMF Clamping rod 2
39 42228811 |%&EhEE ROTARY WASHER 6
40 |42212538 [FELIEIRL FIXTURE MOUNTING PLATE L 2
41 |42226812 |EEH CLAMPING PIN 30
42 42212800 |EERHEAR PLASTIC BRACKET 15
43 |417S17852 |#&#&EM5x15 SCREW M5x15 30
44 142212820 |:EEEIEIR TRANSPARENT PALLET 3




9. 1a[ERIZEEE/ Work clamp lifter mechanism

19



9. 1I5EMIZEE/Work clamp lifter mechanism

Riﬁo. 1qu:a]“r%';.No TS Description An;ijc. Reﬁits
1 |41833213  |dh/EMPEEHL MEDIUM PRESSURE FOOT MOTOR 1
2 |s05123 1248 M5 x 12(GRTE, HE18) SCREW M5x12 4
3 |41801217  |FUERHERANZEEEE MOTOR MOUNTING PLATE 1
4 |s05124 1248 M5 x 16(GRTE, HEi5) SCREW M5x16 4
5 [Bo1028 H7K628/8 BEARING 628/8 1
6 |41803228  |R/ERHERANEXIMES MEDIUM PRESSURE FOOT COUPLING 1
7 |S10019 25T M6X6(HESR) SCREW M6x6 4
8 |41802224  |-hJEREEZ4H MEDIUM PRESSURE FOOT DRIVE SHAFT 1
9 41804211  |ch[EREAT MEDIUM PRESSURE FOOT JOINTED ARM 1
10 |S09019 25T M5 x 5(5E$R) SCREW M5x5 1
11 [S05133 12T M4x12(E5) SCREW M4x12 1
12 |41826212 |4y LINK PIN 1
13 |B01028 H7K628/8 BALL BEARING 628/8 2
14 |41805212  |Fh[EHNLEFF MEDIUM PRESSURE FOOT LINK 1
15 41826212 |4 LINK PIN 1
16 [S05133 12T M4x12(E5) SCREW M4x12 1
17 |41809211 |hEMETSE MEDIUM PRESSURE FOOT PRESSURE ROD GUIDE FRAME | 1
18 |S09019 26T M5 x 5(5E$R) SCREW M5x5 1
19 41703015 |EEiFHE PRESS THE SHAFT SLEEVE 1
20 |S09019 26T M5 x 5(5E$R) SCREW M5x5 1
21 |41802226 |EEHFD PRESS THE SHAFT D 1
22 |42216505  |h/ER] MEDIUM PRESSURE FOOT 1
23 [41728025 |FE#EL3.S FLAT WASHER L3.5 2
24 |417S15011 [#84TSM3.57X12 SCREW SM3.57X12 1
25 303887 IR (BEE ) MEDIUM PRESSURE FOOT SIDE COVER 1
26 |S04028 BRETMB5X8 (HE=H ) SCREW M5X8 4

20




10. FH#EEE/ Lower shaft mechanism

21



10. FiEEE/Lower shaft mechanism

Riﬁo. 1qu:a]“r%';.No TS Description An;ijc. Re%:its
1 (14222007 |#E7E=18 RUBBER CAP 18 1
2 |41803012 |i4E SPACER SLEEVE 1
3 12922001 |#&EZEe125 RUBBER CAP 12.5 1
4 |B10020 & 6201ZZNR BALL BEARING 6201ZZNR 1
5 |1372500100 |AthseaAlt LARGE GEAR ASSEMBLY 1
6 |s10019 25T M6X6(HEER) SCREW M6X6 2
7 |13703034 | TFEFMHMETE LOWER DRIVE SHAFT OIL SEAL SLEEVE 1
8 |13722022  |[{aTFimieEt LIFT THE SHAFT OIL SEAL 1
9 |B01010 REHHER6003 NEEDLE BEARING 6003 1
10 |11403013 |#EE BEARING SLEEVE 1
11  |101S15002 |iEkimiENasT SCREW 2
12 |41802016 |TESHHH LOWER SYNCHRONOUS WHEEL SHAFT 1
13 |11403013 |H&EE BEARING SLEEVE 1
14 |101S15002 |iEkldimEiasT SCREW 2
15 |B01010 #7&6003 NEEDLE BEARING 6003 1
16 |B10003 H7E&6004ZZN NEEDLE BEARING 6004ZZN 1
17 41835018 |TESH LOWER SYNCHRONOQUS WHEEL 1
18 |S10019 25T M6X6(5E4S) SCREW M6X6 2
19 [41809011 |EfIAZEE LOCATING HOOK SUPPORT 1
20 (42212555  |iEteEIA SHUTTLE LOCATING HOOK 1
21 (116511005 |ZFZephiRiEs] SCREW 1
22 |S05048 1257 MAx10(484) SCREW M4x10 2
23 [42218003 |mEtefEfMt HOOKING COMPONENT 1
24 |42218002  |#ESEM SPINDLE SLEEVE ASSEMBLY 1
25 (10818501  |#1)605.609 A& BIG BOBBIN 1
26 (41822011  |SHE$0820 OIL SEAL 0820 1
27 |41803023 | TiiEEEimE LOWER SHAFT PLUNGER SLEEVE 1
28 |S09006 1BETMAXA SCREW M4X4 1
29 (11403016 | TiHHEAE LOWER SHAFT BEARING SLEEVE 1
30 113514002 |4g4T SCREW 2
31 |B02006 47&6001 BEEL BEARING 1
32 |1142201400 |mEs£Aft: OIL SEAL COMPONENT 1
33 41803015 | TFahPimE SHAFT SLEEVE IN THE LOWER SHAFT 1
34 |S10019 25T M6X6(EE4R) SCREW M6X6 2
35 41825011 |fhske BEVEL WHEEL 1
36 |101S30005 |To4HiPRiHIRET LOWER SHAFT LIMIT OIL SCREW 1
37 |11423003 | T4HBRIfC BOTTOM LIMIT OIL CORE 1
38 41802017 | THC LOWER SHAFT 1
39 |41822015  |#&RZEp27 RUBBER CAP 27 1

22




11. B EEEEE/ Lubrication

16




11. EEEEEE/Lubrication

Riﬁo. 1qu:a]“r%';.No TS Description An;ijc. Reﬁits
1 [4181203600 |LSfefEsstReBME GEARBOX COVRE PLATE ASSEMBLY 1
2 |41812035 |&EfEEERMR GEARBOX COVRE PLATE
3 [s02039 25T M4 x 9(FE4R) SCREW M4x9 8
4 |41736303  |imEEB OIL TUBE MOUTH B 1
5 (12921005  |sHE@4X@6 (0.05m) OIL TUBE 4Xy6 ( 0.05m) 1
6 [41812011 |AmHMAZRENR OIL FILLER MOUNTING PLATE 1
7 |S05133 $BETM4X12 SCREW M4x12 2
8 |13121001 |mm@mA OIL FILLER 1
9 |11412054 |imEkE TUBING CIRCLIP 1
10 |11421006 |iHE@8X¢p10(0.3m) OIL TUBE 8Xp10(0.3m) 1
11 |41711004  |siEde OIL WINDOW 1
12 [41711022  |#4kE SEPARATION BLADE 1
13 41722031 |G RUBBER RING 1
14 |S05094 $BETM3X8 SCREW M3X8 2
15 [41812093  |tEEEHEER PLUNGER SPRING CLAMP 1
16 |11412055 |®5.7;mERE ®5.7 TUBING CIRCLIP 5
17 |41836015 [iHIEHEMS OIL TUBE MOUTH M5 3
18 |11427021  |iks=swss PLUNGER SPRING 1
19 |10526003  |t¥s PLUNGER 1
20 41812043  |imEszse OIL TUBE SUPPORT 1
21 |S05048 #25TM4x 10 SCREW M4x10 1
22 |42236513  |ETSHE REGULATING VALVE 1
23 141812042 |[HMEATRRER OIL CONTROL VALVE MOUNTING PLATE 1
24 112921002 |4BIiME ( 3x5) VINYLON TUBING ( @3x@5 ) 2
25 |417S30302 |#Et£M4X12DB SCREW/(WITH WASHER) M4X12DB 2
26 142209616  [iEBVETIEEB (58 ) LUBRICATION SEAT B 1
27 EK STEEL BALL 1
28 |S09066 $BETM6X0.75X12 SCREW M6X0.75X12 1
29 |40322027 |#gmpEE RUBBER CAP 3
30 41812012  [imifRaRstix OIL CUP MOUNTING PLATE 1
31 [417S30037 | i2t8 M6x 14GRTEHER) SCREW M6x14 4
32 41811228  [itR OIL CUP 1
33 |s05121 $22M5X10 SCREW M5X10 4
34 40311010  |smiEsEsk OILER JOINT 1
35 417530025 |iZ&M4X10DB SCREW(WITH WASHER) M4X10DB 4
36 40311011 |#=mss AFTER OIL CAN 1
37 |12936004 [mmgEs NOZZLE TUBE 1
38 |41722003 %105 RUBBER CAP 10.5 1

24




12. 5% 8& /Threading mechanism

25



12. %8 /Threading mechanism

Riﬁo. 1qu:a]“r%';.No TS Description An;ijc. Reﬁits
1 (41712077 |i3&%S@EA THE THREAD GUIDE A 1
2 |S04028 15T M5x8(EFIER) SCREW M5x8
3 |41712078 | i3%SE B THE THREAD GUID B 1
4 |s04028 1RET M5x8(ERIER) SCREW M5x8 1
5 [41712079 |9 C A THREAD C 1
6 |so4028 15T M5 x8(ERR) SCREW M5x8 1
7 |S12001 Kih ETEWRET M6x8 SCREW M6x8 1
8 |41702031  |kazke LOOSE THREAD PIN 1
9 14221350200 |FJeLkeeBHGER) THE MAIN BINDER COMPONENT(THIN MATERIAL) 1
10 [4171301400 |gIskscassast ACCESSORY WIRE HOLDER ASSEMBLY 1
11 [41713301 |54 CASING THREAD HOOK 1
12 41722320 |@iEBE DAMPING RUBBER 1
13 |N01024 NEIZE MA(EEE2.2 fE4E) HEX NUT 1
14 41712082  |$HHFiHELZSE D NEEDLE BAR SHAFT GUIDE D 1
15 |41313013  |iskd A SPOOL 1
16 14222007 |tEEE18 RUBBER CAP 18 1

26




13.554:235 5 /Bobbin winder mechanism

27



13. HEEE/Bobbin winder mechanism

Riﬁo. 1qu:a]“r%';.No TS Description An;ijc. Reﬁits

1 [41719001 |4073 CUTTER 1
2 |S04028 15T M5x8(EFIER) SCREW M5x8

3 |1381300600 |Esksskas BOTTOM LINE GRIP 1
4 141803219 |BLIKENE REEL DRIVING WHEEL 1
5 [s09019 25T M5 x 5(5E$R) SCREW M5x5 2
6 |41831222 |EEh5ELkEsBOSHITE AUTOMATIC WINDER 1
7 S05035 M5 x 25825 SCREW M5x25 4
8  |407N01001 |EHUZEMS SELF-LOCKING NUT 4
9 41728028 |[#EMS5 GASKET 4

28




14. {835 /Thread trimmer mechanism

3 |
15 \
4 ? 5 ﬁ ??
=g ", |
=il |
| /@ —6
(o 9
- 7
I 11
|
—ll
| |




14. Y)3E & /Thread trimmer mechanism

Riﬁo. 1qu:a]“r%';.No TS Description An;ijc. Reﬁits
1 |4181901100 (f0704B# KNIFE COMPONENTS 1 e
2 |so05010 25T MAx 12(384) SCREW M4x12
3 |41803017 |#4E0508 SHAFT SLEEVE 0508 1
4 |417S12005 |Ezi24TB M6 SCREW M6 2
5 [41802021  |¥ngiEsT TANGENT CONNENTING ROD 1
6 [S05010 26T M4 x 12(5E58) SCREW M4x12 1
7 |41804022  |YI4EAT TANGENT OSCILLATING BAR 1
8 41804021  |{IZIRAMEFF TANGENT DRIVE OSCILLATING BAR 1
9 |S05010 128 MAx 12(GR1E 5E58) SCREW M4x12 1
10 41812044  |{DLkrEHZEElR TANGENT MOTOR MOUNTING PLATE 1
11 |S05040 122M6x 16 SCREW M6x16 4
12 |42230534  |i]4kEEHL TANGENT MOTOR 1
13 [S05010 12T M4x12(E5) SCREW M4x12 4
14 |4170500300 |feskeAft ADAPTER ASSEMBLY 2
15 |N01021 12 EHM6 NUT M6 2
16 41819015 |zh7J MOVING BLADE 1
17 41819016 |71 STATIONARY KNIFE 1




15. $4£%ER{4/Stop line components

31



15. #EiZLER{4/Stop line components

Riﬁo. 1qu:a]“r%';.No TS Description An;ijc. Reﬁits

1 |41804015  |ygkszze STOP LINE SUPPORT 1 A

1 |41812094 |0&ENE BUCKLE LINE FORK WIDTH s
2 |41842036  |HELTEER STOP LINE MOUNTING PLATE 1

3 |s05119 1EETMAX20 SCREW M4X20 2

4 |41803021  [{K#HE0508 LONG SHAFT SLEEVE 0508 1

5 141804014  |{fkehiR STOP LINE CRANK 1

6 |41830013  |uskEBRAEk STOP LINE ELECTROMAGNET 1

6 |41812087  |i4EKIRFNIEFT STOP LINE DRIVE CONNENTING ROD 1 [LRES
6 |418530015 |4y SCREW PIN 1

7 |S05116 128 M4 x8(R1EER) SCREW M4X8 2

8 (418520012 |#fitEETM3 AXIS OF A SCREW M3 1

9 S05215  |4Z£TM3X25 SCREW M3X25 1

10 41811014 |[{mUNRAE PARTIALITY STOP COLLAR 2

32




16. 32235/ Thread wiper mechanism




16. HH%%<&/Thread wiper mechanism

Riﬁo. 1qu:a]“r%';.No TS Description An;ijc. Reﬁits
1 (41830217 |skemmgek SWEEPONG ELECTROMAGNET 1
2 |41826215 |#5F PIN
3 |41803223 |sEEE COPPER WASHER 1
4 |4181226100 |ALerBRLkLI=tRA G ELECTROMAGNET MOUNTING PLATE COMPONENTS 1
5 |41811213 | E=3mdskE ELECTROMAGNET COVER 1
6 |S04082 25T M3 x 6(5EE) SCREW M3x6 4
7 |S04082 25T M3 x 6(4EE) SCREW M3x6 1
8 |41822213 |Eip BUMPER BLOC) 1
9 4180421400 |$3zphimeAM SWEEPONG CRANK COMPONENTS 1
10 |H05006 4635 CHECK RING 5 1
11 41812235 |34bEtT SWEEPONG CONNECTING ROD 1
12 |H03057 $42.5 CHECK RING2.5 1
13 [41827211 | 43&&iR SWEEPONG STEEL WIRE 1
14 |417S15013 |424] M4x5 SCREW M4x5 1
15 41803220  |f4&ktiimE CHECK RING 1
16 |417S30302 |2t ( HEAE ) M4x12 SCREW(WITH WASHRE)M4x12 2
17 |41812264  |IREMIEHF DRIVE OSCILLATING 1
18 |418S20212 |4hhHEETA SCREW 1
19 [41803225 |&® ANNULAR TUBES 1
20 41827212 |iHEE TORSIONAL SPRING 1
21 |418520213 |#hfr4B4TB AXIS OF A SCREW B 1
22 |wW01002 M3& 5 (E1E) GASKET M3 1
23 |w01002 M3& 5 (E1E) GASKET M3 4

34




17. ¥a3EE/Tension release mechanism




17. 3B /Tension release mechanism

Riﬁo. 1qu:a]“r%';.No TS Description An;ijc. Reﬁits

1 41730004  |¥ALEESREERHV THREAD SLACK ELECTROMAGNET HV 1
2 |L02071 7 AkIEEMAx 18 HEXAGON BOLT M4x18

3 [s10009 VI AEIRETM6X8 CONCAVE SIDE SET SCREW M6X8 1
4 |41826220 | #AERHFT PINE POLE 1
5 |41727013 | ésE SPRING 1
6 |wo01009 B 5 WASHER 5 1
7 |H05029 4B E4($OS0.6)(AB) CHECK RING E4 1
8 |114511003 |42£]3/16-28 L=10 SCREW 3/16-28 L=10 2

36




18. K[EfIZEE /External work clamp mechanism

|
@ 1® 7

37



18. KEMIZ<E/External work clamp mechanism

Riﬁo. 1qu:a]“r%';.No TS Description An;ijc. Reﬁits
1 (41845015  |{72RIETSEL12-15D THE STROKE CAN ADJUST THE CYLINDER 12-15D 1
2 |s05330 BBETM3 x45 SCREW M3x45 4
3 |41845231  [#ELASL4-M5 CONTACK ASL4-M5 2
4 |41803024 | KEHISELEXAHES BAG PRESSER FOOT CYLINDER COUPLING 1
5 |S10007 i S E25T M4x4 4H K2 |CONCAVE SIDE SET SCREW M4X4 4
6 |41809213 |KEMIEITFSZE BAG PRESSER FOOT PUSH ROD GUIDE 1
7 |S05133 25T M4 x 12(5E58) SCREW M4x12 1
8 |41802220 | AEMIEF BAG PRESSER FOOT PUSH ROD 1
9 |11403007 [§HFTE UNDER THE NEELE BAR SET 1
10 |41811015 |AEHIC BAG PRESSER FOOT C 1
11 |41728025  |PEEL3.5 WASHER L3.5 2
12 [S05133 15T M4x12(E5) SCREW M4x12 2

38




19. Wr&eBin2EE/ Thread breakage detector mechanism

39



19. ks &/ Thread breakage detector mechanism

Riﬁo. 1qu:a]“r%';.No TS Description iﬁzﬁ Re%jits
1 (41711054 |(EREERGSS SENSOR INSULATION 1
2 |42212837 |EEHEA INDUCTION OF COPPER
3 |62800016 |S&E: (0.2mm) SINGLE CORE WIRES 3
4 |41711053  |{EREESEIMEG S SENSOR INSULATION 1
504078 IBETM4x8 (FE552) SCREW M4x8 1
6 |woio01 HEM4 WASHER M4 1

40




=& /Control box mechanism

£ES
F

B

20. =27l




20. 1823 E/Control box mechanism

Riﬁo. 1qu:a]“r%';.No TS Description An;ijc. Reﬁits
1 (41830031 |=mfEX) ELECTRONIC CONTROL (SPARK) 1
2 |304214 FRfEfEEER ELECTRIC CABINET DEAD PIATE 2 | 41812132
3 |s05116 128 M4 x 8GRI ER) SCREW M4x8 4
4 |wo01001 HEM4 WASHER M4 4
5 |417S30302 |#2#2 (HEE ) M4x12 SCREW M4x12 4
6 |41830037 |RE ELECTRIC FAN 1
7 |41830033 |F#wl MAINBOARD 1 1
8 |41830034 |EiR2 MAINBOARD 2 1
9 |41830036 |3XzHEE DRIVER 1




21. FFEEE /Switch mechanism

2

ﬁ

43




21. FRIEE/Switch mechanism

Riﬁo. 1qu:a]“r%';.No TS Description An;ijc. Reﬁits

1 [41812060 |eBiEFFRZE POWER SWITCH STAND 1
2 |[so05124 124 M5x 16(GR1E, HE5R) SCREW M5x16

3 |41830021  |#ELKHRAOL PATCH BOARD A01 1
4 |417530025 |24 ( E5#AE ) MAx10DB SCREW (WITH WASHER)M4x10DB 2
5 (41830213  |#HOFFE AND BUTTON SWITCH 1
6 |417530025 |iZ#e (#EEhE ) M4x10DB SCREW (WITH WASHER)M4x10DB 2
7 |407N01002 |BgHEEMA SELF-LOCKING NUT 2
8 |62800028 |FEVEL3m POWER LINE 3M 1
9 |42230512 |EEEEFFRLZ(GM) MAIN POWER SWITCH LINE (5M) 1

44




22. [EEEE/Air pressure mechanism
P




22. EEZEE/Air pressure mechanism

Riﬁo. 1qu:a]“r%';.No TS Description An;ijc. Reﬁits
1 |41845021 |JE@CiHHR100M6F DOUBLE-PASS CONFLUENCE PLATE 100M6F 1
2 |41845212  |EEEi®4V1106B SOLENOID VALVE 4V1106B 4
3 |41845222  [#ELEEAPC4A-01 THREADED THROUGH APC4-01 8
4 |40736021  |##LPL802 JOINT PL802 1
5 |41845219  |RsNMEELABPO2 BEPT MALE HOLLOW PLUG ABP02 3
6 |41845214  |i4E528PALO2 SILENCER PALO2 2
7 |41845213 |[ZiR PLATE 2
8 |42122001  |BhiiEsk QUICK CHANGE PLUG 2
9 |421S11013 [#24& M4x35 (T5E ) SCREW (WITH WASHER) M4x35 4
10 41845022 |SEELFIREIEPMS CONNECT THE PIPE THROUGH THE PIPE 1
11 |40730024 |SiE&ETTH GAS SOURCE PROCESSING ELEMENTS 1
12 [417S30025 |(#25TM4x10 SCREW M4x10 2
13 [42130096  |FFHFFXVHK3 SWITCH VHK3 1
14 |42236512 |SE#ESLAPCS-02 PIPE CONNECT 1
15 [42212620 |8 POTHOOK 1
16 |417S30037 | #B4& M6x 14GRTE4EE) SCREW M6x14 1
17 |40730001 |Si6 AIR GUN 1
18 |40736018 |4ZLXETIEAPC4-02 THREADED THROUGH APC4-02 1
19 [42211540 |S&TCU0604B-1 WINDPIPE CU0604B-1 1
20 [40736022 |SEHELAPG6 GAS-TYPE FITTING APG6 1
21 (42221503 |S5&@8 WINDPIPE (8 10
22 (41845223 |SE&04x2.5EAE WINDPIPE ®4x2.5 TRANSPARENT BLUE 16
23 (41845224 |SED4AX252E WINDPIPE ®4x2.5 BLACK 18
24 (40736036 |SEEESLAPYA(YEI=iE) GAS-TYPE FITTING APY4(Y THREE LINKS) 4

46




23. E38ERHEEE /Power supply equipment mechanism




23. 68

=324\

SEbo%EE/Power supply equipment mechanism
Riﬁo. 1qu:a]“r%';.No TS Description iﬁzﬁ Re%jits

1 |41711026  |EB%%%&23 WIRE CLIP 23 2
2 417530025 |4Z#2 (EEhE ) M4x10DB SCREW (WITH WASHER) M4x10DB

3 |41812023 |viomiseeskRE Y SENSOR MOUNT 1
4 |41830038 |ftrmues SENSOR 1
5 |S04076 BZET M3 x8(5EIR) SCREW MN3X8 1
6 |12912326 |4EgEE COPPER WIRE CLIP 1
7 417530302 |iZie (HEE ) M4x12 SCREW (WITH WASHER) M4x12 2
8  [42230004 |xf&EESEEEA X SENSOR CONNECTOR A 1
9 42230005  |xf&EesiEEAB X SENSOR CONNECTOR B 1
10 4181202900 |YRERLH 4B Y INDUCTOR 1
11 [S05133 1ZeM4Ax12 SCREW M4x12 2
12 |41812082  |9MTIRBIREZEER RFID MOUNTING PLATE 1
13 |417S30302 |42t ( WA ) M4x12 SCREW (WITH WASHER) M4x12DB 2
14 [S05094 25T M3x8 (45455 ) SCREW M3x8 4
15 41730070  |LEDYI(TD-5) LED LIGHT (TD-5) 2
16 42230816 |S££3C WIRE 3C 3
17 |41730022  |emiiissk WIRE 3C 4
18 42230816 |S#£3C WIRE 3C 2
19 62800004 |S5£%6x0.25mm?2 WIRE 6x0.25mm?2 1
20 421511012 | M3x8485T SCREW M3x8 4
21 61807032 | $EkE COPPER CYLINDER 4
22 |41830012 |RE AIR FAN 1
23 (41811013  |KUsSFHMZAM FAN DUST SCREEN COVER ASSEMBLY 2
24 407504001 |4X16(fisk+=) SCREW M4x16 4
25 [407N01002 |BtiEEM4 SELF-LOCKING NUT 8
26 [S02039 4X9 (ifik—=) SCREW M4x9 4
27 |41811021  |£:##3030L690 TRUNKING 3030L690 1
28 |41811022  |£:##4030L650 TRUNKING 4030L650 1
29 |41811023  |£f&4030L1150 TRUNKING 403011150 2
30 |41811024  |4&##3050L300 TRUNKING 3050L300 2
31 (41811025 |£:##3050L650 TRUNKING 3050L650 1
32 |417530025 |424£TM4x10 SCREW M4x10 21
33 |417530025 |4Z#% (FERE ) M4x10DB SCREW (WITH WASHER) M4x10DB

34 (41830018 |fABRIEmNEE SERVO DRIVERS 1
35 41830035  |#lkix THE NOSE PLATE 1
36 41830039 |54MiRBISE RF IDENTIFIER 1




24, 1R{EREZEE/Operation interface mechanism




24. B{ERm3EE/Operation interface mechanism

Riﬁo. 1qu:a]“r%';.No TS Description An;ijc. Reﬁits
1 (41811214 |f$RFFXE PUSH BUTTON SWITCH BOX 1
2 |41830214  |#HAFFX BOTTON SWITCH
3 |41830215 |&fEFFX EMERGENCY STOP BOTTON 1
4 |41811216  |FFKITAEHE SWITCH IDENTIFICATION BOX 2
5 |41812061 [iZEHETEIRA SWITCH BOX PLATE A 1
6 |417S30302 [42§TM4X12 (THEE ) SCREW(WITH WASHER) M4X12 4
7 |41812062 |(#&tHEZEEIRB SWITCH BOX PLATE B 1
8 |S05116 128 M4 x8(R1EER) SCREW M4x8 3
9 |wo01001 BEM4 WASHER M4 3
10 |417S30306 |4ZA&M5x15 (TS ) SCREW(WITH WASHER) M5X15 3
11 |304058 ERS R OPERATING SCREEN SUPPORT 1 |4181241300
12 |417S30036 |#25TM5X12 SCREW M5X12 4
13 |417S30025 |4B£T4X10 ( #heE ) SCREW(WITH WASHER) M4X10 6
14 |304057 bniayza22 J s DISPLAY STAND ASSEMBLY 1 | 4181241000
15 [417S30306 [#Z#2 M5x15GRE IER) SCREW M5X15 4
17 |4073000900 |EHiET558 PRESSURE REGULATOR 1
18 42230519  |{AB%#ESLM-5HLH-4 MICRO PIPE CONNECTION M-5HLH-4 2
19 417530033 |M4X8(#E ) SCREW(WITH WASHER) M4X8 2
20 (41811215 |H4&O0 OUTLET 2
21 (41830040 |®TE DISPLAY SCREENS 1




25 1128334 /Table mechanism




25. ¥1222B4/Table mechanism

Riﬁo. 1qu:a]“r%';.No SYSEIA Description An;ijc. Re%:its
1 |304215 2R RACK COMPONENTS 1 | 4183201400
2 304216 GRS FRAME SIDE COVER 2 | 41812064
3 |41728028 |&EMS WASHER M5 8
4 |S05083 EM5X30 SCREW M5X30 8
5 |s05123 EEM5X12 SCREW M5X12 4
6 41728028 |&BEMS WASHER M5 4
7 |304217 HZERI=A M FRAME COVER COMPONENTS 1 | 4181206600
8 41728028 |&EMS WASHER M5 8
9 |[so5123 EEM5X12 SCREW M5X12 8
10 |304218 HBERI = B FRAME COVER PLATE 2 | 41812013
12 |417S30302 [#&t£M4X12 SCREW M4X12 4
13 |304221 MZREEMIEE THE REAR SIDE COVER OF THE RACK 1 | 41812071
14 [304222 MZRERMEE THE REAR SIDE COVER OF THE RACK 1 | 41812072
15 41728028  |HEMS5 WASHER M5 8
16 [S05083 EM5X30 SCREW M5X30 8
17 |407N01001 |B=8HEEMS SELF-LOCKING NUT M5 16
18 |304220 MRS =EERB FRAME REAR COVER PLATE B 4 | 41812131
19 |417S30033 [4#2£TM4x8 SCREW M4X8 8
20 304219 MZRIE=AE M STAND BACK COVER COMPONENTS 1 | 4181206800
21 |41728028  |HEMS5 WASHER M5 4
22 |S05123 1EFEM5X12 SCREW M5X12 4
23 |41831013 |REM= FAN NET 1
24 1417530025 [424e ( THEME ) M4x10DB SCREW(WITH WASHER) M4X10 4
25 1304223 FEfSIEE JEH ELECTRIC CONTROL CABNET LEFT DOOR COMPONENTS | 1 |4181207400
26 304224 EE??E*EEH@E{&F il;l:;:;:.:;:;}.:.\i”(UL CABNET RIGHT DUUR 1 41812075
27 |41831016 |EEIRHEAR ELECTRIC CONTROL CABNET HINGE 4
28 |S17005 4 M5X10GTL ) SCREW M5X10 16
29 |42232502 |RE TRUNDLE 4
30 |701S13002 |42£TM8x12 SCREW M8X12 16
31 41831212  |mpER FOOT PAD 4
32 |41822014 |miiRIGERE: DAMPING RUBBER PAD 4
33 |41803018 |EME LOCATING SLEEVE 4
34 |41803019 |&E PIPE SHROUD 8
35 417513301 |#24£M5X12 SCREW M5X12 8
36 |s05088 12ETM6X45 SCREW M6X45 6
37 |41831014 |EBiZiEsH ELECTRIC CONTROL CABINET LOCT 1
41812096 |fEEEENR LATCH PLATE 2 | IRETENIEE




26. A mEEE/Auxiliary table mechanism

20

- 21

53




26. R mEI & /Auxiliary table mechanism

Riﬁo. 1qu:a]“r%';.No TS Description An;ijc. Reﬁits
1 (41832015 |&i@EnEE LEFT AUXILIARY TABLE 1
2 |41832021 |HEEENSE RIGHT AUXILIARY TABLE 1
3 |41812079 |ATUEER HINGE PLATE 8
4 |S05035 #EHEM5X25 SCREW M5X25 24
5 41728028 |®E&S WASHER M5 24
6 |407N01001 |BEHUZEMS SELF-LOCKING NUT M5 24
7 |41831213 |&/TSY HINGE 5 8
8 |418517211 [isk5X6 SCREW 5X6 32
9 |S05035 BBRIEM5X25 SCREW M5X25 16
10 |41812080 |4#BHSZIERMSESZEE AUXILIARY SUPPORT HINGE BRACKET 4
11 |41728028 |®ES WASHER M5 16
12 |407N01001 |B=#itEEMS SELF-LOCKING NUT M5 16
13 303905 XEHERM SUPPORT COLUMN ASSEMBLY 4 14183201600
14 |41832020  |EIEMI2 FOOT PAD M12 4
15 417530304 |4Z4&M6X20 SCREW M6X20 8
17 |4181205100 |EiEBNEHESIEREMF REAR PANEL SUPPORT PANEL ASSEMBLY 1
18 [41822012 |milRENE BUFFRE WASHER 2
19 [S05124 184¢ M5 x 16(GRTE HER) SCREW M5X16 3
20 (41832012 |EEEINAE BACK TABLE 1
21 (418516014 |ZTEIZLEM6 KNURLED THREAD SLEEVE 1
22 [417S30037 |iRi® M6x14GR1EHER) SCREW M6X14 1
23 (417530037 | i2i& M6x14(GRILHER) SCREW M6X14 4

54




27. M4 /Accessories

16

55




27. M¥{&/Accessories

Riﬁo. 1qu:a]“r%';.No TS Description An;ijc. Reﬁits
1 |42211812  |#HlkziE HEAD SUPPORT 1
2 |10818501  |#1(,605.609AAKI ) COP LATCH
3 |42217504  |#EDPx5 8# NEEDLE DPx5 8#
4 (10131004 |#E£27] (/1) SCREW DRIVER LARGR
5 |10131003 [#B#£7] () SCREW DRIVER MIDDLE
6 10131002 [#E£7] (K) SCREW DRIVER SMALL
7 30131005  [#xF (6mmMm~7mm) WRENCH (6mm~7mm)
8 30131006  |#&ZF (8mm~10mm) WRENCH (8mm~10mm )
9 41712355 |#HRERIRELT] NEEDLE PLATE SPECIAL SCREWDRIVER

10 30131007  |P97<AEIRF (1.5mm)

INTERNAL HEXAGONAL WRENCH ( 1.5mm )

11 |20131046  |A7<ARTE (2mm)

INTERNAL HEXAGONAL WRENCH ( 2mm )

12 30131010  |P97<AEHRTF(2.5mm)

INTERNAL HEXAGONAL WRENCH (2.5mm)

13 |30131012  [A7RAEIRF(3mm)

INTERNAL HEXAGONAL WRENCH (3mm)

14 |20131047 |W7<E@IRFE@mm)

INTERNAL HEXAGONAL WRENCH (4mm)

15 |20131056 |W7<FEIRFE(5mm)

INTERNAL HEXAGONAL WRENCH (5mm)

16 |1013100700 |&&zReAfs

WIRE FRAME COMPONENT

17 |11631008 [iHs=E

OILER ASM

18 |20131038  |/INiHEE

SMALL OILER ASM

19 915305 TkEimh

INDUSTRIAL WHITE OIL

19 |1011101200 |iHEEH: TANK COMPONENTS
20 20131051 |&F TWEEZERS

21 |11411029  |i59ge INJECTOR

22 |20131076 |15x9% 15X9 BAG

23 |20131077 |20x15%% 20X15 BAG

24 |41731015  |fEREABHEARE ACCESSORY CASE

25 40736001 [#RivEEfEsL SCREWED JOINT

26 40730010 |¥ZiEsE SPIRAL TUBE

27 |41816211 | KERB

BIG PRESSER FOOT B

28 |41811015 |[KERIC

BIG PRESSER FOOT C

wld|lo|lr|lrlw|d]lrRr]rR]|Rr]Rr]|rRr]r]r]r]|~r]~r]~r]~r]~,r]lr,r]lR,r]lR,r]lR,r]R,r]~,]>

29 |41830017 |EBFIFSE

ELECTRONIC TAG CARD

w
o

56






